IS0 9001:2015 CEﬂiﬁEd E}' :
Standardisation Testing
;& Quality Certification
el Directorate .
G upyam-c6-14-0000899

For Testing of Civil Engineering Materials

TEST - REPORT
T.R. No./ MGTL /! TRR | R-0912213/001 Date:- 13M12/2021
To,
The Executive Engineer ( Civil )
Civil Trans. Dn. CSPTCL
Bhilai -3 (C.G.)

Subject - Test result of Sail Sample for the proposed Construction of 220 113233 KV Sfs AHIWARA, Distt.- Durg (C.G.)

Your Ref.- Letter No.:- EEC/CSPTCL/Works/3055  Bhilai-3  Did.- 10/12/2021
Sample 1D Mark :- Pit No.-01, { Control Room ), Depth- 3.00 m.

Dear Sir, e ;
Vide subject and reference cited above, the test resulls report is as follows: -
Mechanical Testing

Soil and Rock ( Clays & Soils )

PARTICULAR OF SAMPLE (S)
Mature!- Disturbed Soil Sample
Sample Mo.(S) Details:- Ona Sample

Dt of Receipt in the Lab -08/12/2021 Testing Dt. :- 09/12/2021
LAB JOB NO. :- R-2112093/001 TEST RESULT
5. No. Parameters Test Method Result Unit
1 Type of Soil Inorganic Clay of Medium Plasticity
(C1})
2 Depth form EGL 3.00 m.
As per IS 2720 Part XI
3 Bulk Density { Remoulded ) (RA-2016) 2.06 tm®
e - { Unconsolidated - Undrained ) -
4 a Value of So Triaxial Test 3.80 tim
5 @, Value of Soil e 19.1 degree
[ Gross Safe Bearing Capacity 17.24 tim*

Remark:- 1. The SBC is calculated based on shear failure criteria,
2. The SBC has been computed taking 1m x 1m footing size.
3. The ground water table variation is taken into account while calculating SBC.
4. Sample was submitted by client,

" Doy

i Verified by Authorised Signatory
manshu R Varma V. Avinash { TM )
{ Geolechnical Engineer )
Mabe:-

1 Samples Drawn by us, unless otherwise menticned.
2 Samples may be destroyed / Removed away from Laboratory afier Testing, unless otherwise particular request is made,
3 This report in full or part may. not be reproduced, published or used for any legal action unless prior permission Is secured from

C.E.C. MGTL Ralpur. Subject to Raipur Jurisdiction.
4 Although Site name has been mentioned, MGTL is not responsiole for the actual site conditions.
5 This report pertains ta only sample submitted by client & Tested al Raipur Laboralory.

**i*h*l*Em}OFEEmBT**i*ii*i

PS. City Road, Near Kushalpur Chowk,
Changorabhata, Ring Road Mo. -01,
Raoipur 492013 (C.G.), Ph. : 7TB79798900
E-mail : roipur_marshal@yoheoe.co.in
raipur.marshal@gmail com

Website : marshalgecraipur.com
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T.R. No./ MGTL/ TRR / R-0912213/002
To,

The Executive Engineer ( Civil )

Civil Trans. Dn, CSETCL

Bhilai -3 {C.G.)

Date:-13

»
Subject - Test result of Soil Sample for the proposed Construction of 220 /132/33 KV S/s AHIWARA, Distt - Durg (C.G.)

Your Ref.: Letter No..- EEC/CSPTCLWorks/3055  Bhilai-3 Dtd.- 1001212021
Sample 1D Mark :- Pit No.- 01 { Control Room ), Depth- 3.00 Mtr.
-

Dear Sir,
Vide subject and reference cited above, the test results report is as follows: -

M2i2021

FARTICULAR OF SAMPLES (5) :-
Mature:- Scil Sample

Sample Mo.(S) Details:- One sample
Packing/Contalner :- Poly Bags

Dt of Receipt in the Lab:- 09/12/2021

Testing Dt. :- 13/12/2021

}LAB JOB NO.- R-2112093/002

TEST RESULTS
[ 5. No. [Name of Test Test Method Results Uinit
|‘ A)  |Soil Sample
1 LL,PL&PI As per IS : 2720 ( Part V }- 1985 (RA-201 5) As per table 1 below %
2 Grain Size Analysis As per 15 2720 (Part IV }-1985 (RA-2015) As per table 2 below %
Table -1
LAB JOB NO.- R-2112093/002 TEST RESULTS
Sr. No. % of Fines Type of Soil L i £
% % Ve
(ch)
1 64,40 Inorganic Clay of Medium |  38.00 17.49 20.51
Plasticity

PS. City Road, Near Kushalpur Chowk,
Changorabhata, Ring Road Ne. -01,
Faipur 492013 (C.G.) , Ph. : 7879798900
E-mail : raipur_marshal@yahoo.co.in
roipur.marshal@gmail.com
Website : marshalgeoraipur.com
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Table -2 - .
LABE JOB NO.- R-2112093/002 TEST RESULTS
SIEVE SIZE PERCENTAGE
Sr. No. (MM) WT. RET. % OF WT.RET CUM.WT. RET. FINER (% )
1 10 26.0 520 ‘ 5.20 94.80
2 4.75 23.0 4 .60 9.80 90,20
3 2 35.0 7.00 16.80 83.20
4 0.6 830 16.60 33.40 66.60
o 0.425 4.0 0.80 3420 65.80
(5] 0.75 7.0 1.40 356.60 64.40
Gravel Coarse Sand Medium Sand Fine Sand Silt & Clay
9,80 7.00 17.40 1.40 64.40
Note :- 1) Soil Sample is expansive in nature.
— b
erified by Authorised Signatory
nshu R Varma . W, Avinash ( TM)

{ Geotechnical Engineer )
Mote:-
1 Samples Drawn by us, unless otherwise mentioned.
2 Samples may be destroyed / Removed away from Laboralory after Testing, unless otherwise paricular request is made.
3 This report in full or part may not be reproduced, published or used for any legal action unless prior permission Is secured from C.E.O. MGTL
Ralpur, Subject to Ralpur Jurisdiction,
4 Although Site Name has been mentioned, MGTL is not responsible for the actual site conditions.
§ This reporl periaing to only sample submitted by client & tested at Raipur Laboratory.

ii*l*.**END DF’ REmRTi*ii*!*l

PS. City Road, Near Kushalpur Chowk,
Changorabhata, Ring Road Me. -01,
Raipur 492013 (C.G.) , Ph. : 7879798900
E-mail : raipur_marshal@yaheo.co.in
raipur.marshal@gmail.com
Website : marshalgecraipur.com
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For Testing of Civil Engineering Materials

TEST - REPORT

T.R. No./MGTL I TRR / R-0912213/003 Date:- 13M12/2021

To,

The Executive Engineer ( Civil )
Civil Trans. Dn. CSPTCL
Bhilai -3 (C.G.)

Subject :-
Your Ref,

Test result of Soil Sample for the proposed Construction of 220 (132/33 KV Sis AHIWARA, Distt- Durg (C.G.)

= Letter Mo.:- EEC/CSPTCLM/orks/3055  Bhilai-3 Ditd.- 10/M12/2021

Sample |D Mark :- Pit No.-02, { Transformer ), Depth- 3.00 m.

Dear Sir,

Vide subject and reference cited above, the test results report is as follows: -

Mechanical Testing
Soil and Rock ( Clays & Soils )

PARTICULAR OF SAMPLE (5)
Mature:- Disturbed Soil Sample
Sample No.(S) Details:- One Sample

DL of Recaiptin the Lab :-08/12/2021

Testing Dt. :- 10/112/2021

LAB JOB NO. :- R-2112093/003 TEST RESULT
5. No. Parameters Test Method Result Unit
1 Type of Sall Inorganic Clay of Medium Plasticity '
(E1)
2 Depth form EGL 3.00 m.
As per IS 2720 Part X1
3 Bulk Density ( Remoulded ) (RA-2018) 1.87 tim®
= S Val 5ol { Uhconsolidated - Undrained )
iR A Triaxial Test 3.92 tm’
5 @, Value of Soil 16.9 degres
[ Gross Safe Bearing Capacity 15.79 tm?®
Remark:- 1. The SBC is calculated based on shear failure criteria,

Mote.-

2. The SBC has been computed taking 1m x 1m fooling size.
3, The ground water table variation is taken into account while calculating SBC.
4. Sample was submitted by client.

Verified by
shu R Varma
( Gestechnical Engineer )

Authorised Signatory
V. Avinash { TM )

1 Sampies Drawn by us, unless olherwise mentioned.
2 Samples may be destroyed / Removed away from Laboratory after Testing, unless otherwlse particular request Is made.

3 This report in full or part may not be reproduced, published or used for any legal action unless prior permission i3 secured from
C.E.0. MGTL Raipur. Subject to Ralpur Jurisdiction.

4 Although Site name has been mentioned, MGTL is not responsible for the actual site conditions.
5 This report pertains to only sample submitted by client & Tested at Raipur Laboratory.

BS. City Road, Near Kushalpur Chowk,
Changerabhata, Ring Road Me. -01,
Raipur 492013 (C.G.) , Ph. : 7879798900
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T.R. No. | MGTL / TRR / R-0912213/004

To,

The Executive Engineer { Civil )
Civil Trans. Dn. CSRTCL

Bhilai -3 (C.G.)

Date;-13/12/2021

Subject :- Test result of Soil Sample for the proposed Construction of 220 /132/33 KV Sis AHIWARA, Distt- Durg (C.G.)

Your Ref.: Letter No..- EEC/CSPTCLMorks/3055 Bhilai-3 Did.:- 10/12/2021
Sample ID Mark :- Pit No.- 02 ( Transformer ), Depth- 3.00 Mtr.
-

Dear Sir,

Vide subject and reference cited above, the test results report is as follows: -
PARTICULAR OF SAMFLES (S) :-

Mature:- Scil Sample

Sample No.(S) Details:- One sample

Packing/Container - Poly Bags

Dt. of Receipt in the Lab:- 09/12/2021

Testing Dt. :- 13/12/2021
LAB JOB NO.- R-2112093/004 TEST RESULTS
5. No. [Mame of Test Test Method Results Unit
A} 1Soll Sample
1 LL,PL&PI As per|5: 2720 ( Part V )- 1985 (RA-2015) As per table 1 below %
2 Grain Size Analysis As per |5 : 2720 (Part IV }-1985 (RA-2015) As per table 2 below %
Table -1 :
LAB JOB NO.- R-2112093/004 TEST RESULTS
Sr. No. % of Fines Type of Soil i EX 2
Yo % %
(CI)
1 T74.80 Inorganic Clay of Medium 46.00 21.49 24.51
Plasticity

B5. City Road, Near Kushalpur Chowk,
Changorabhata, Ring Road Mo. -01,
Raipur 492013 (C.G.), Ph. : 7879798900
E-mail : raipur_marshal@yaheo.co.in
roipur.marshal@gmail.com

Website : marshalgeoraipur.com
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Table -2
LAB JOB NO.- R-2112093/004 TEST RESULTS
SIEVE SIZE PERCENTAGE
Sr. No. (MM) WT. RET. % OF WT.RET CUMWT. RET. FINER (% )
1 10 0.0 ' 0.00 0.00 100,00
2 4.75 32.0 6.40 6.40 93,60
3 2 49.0 9.80 16.20 83.80
4 0.6 33.0 6.60 22,80 77.20
5 0.425 1.0 0.20 23.00 77.00
5] 0.75 11.0 2.20 25.20 74.80
Gravel Coarse Sand Medium Sand Fine Sand Silt & Clay
6.40 9.80 6.80 2.20 74.80
Note :- 1) Soil Sample is expansive in nature.
@J*Mf%’ g
c——-_-_____l__'__-_-_-p
ied by Authorised Signatory
Himanshu R Varma : V. Avinash { TM )

{ Geotechnical Engineer )

1 Sampies Drawn by us, unless otherwise mentionad,
2 Samples may be destroyed / Removed away from Laboratory alter Testing, unless otherwise parlicular reqguest iz made.

3 This report in full or part may not be reproduced, published or used for any legal action unless prior permission is secured from C.E.O. MGTL
Raipur. Subject to Raipur Jurisdiction.

4 Although Site Name has been mentioned, MGTL ks net responsibie for the actual site conditions.
5 This report pertains 1o only sample submitied by client & tested at Raipur Laboratory.

#akksss 4END OF REPORT###4# 448

PS. City Road, Near Kushalpur Chowk,
Changorabhata, Ring Road No. -01,
Raipur 492013 (C.G.) , Ph, : 7879798500
E-mail : raipur_mershal@yohoo.co.in
raipur.marshal@gmail.com

‘Website : marshalgeoraipur.com
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T.R. No./ MGTL /| TRR / R-0912213/005

To,

The Executive Engineer { Civil )
Civil Trans. Dn. CSPTCL
Bhilai -3 {C.G.)

TEST - REPORT

Date;- 13/112/2021

Subject -  Test result of Soil Sample for the proposed Construction of 220 /132/33 KV S/s AHIWARA, Distt - Durg (C.G.)

Your Ref.- Letter Mo..- EEC/CSPTCL/MWorks/3055  Bhilai-3  Did- 100122024
Sample |D Mark :- Pit No.-03, [ Gaintry ), Depth-3.00 m.

Dear Sir,

Vide subject and reference cited above, the test results report is as follows: -

Mechanical Testing
Soil and Rock ( Clays & Soils )

PARTICULAR OF SAMPLE (5)
Nature:- Disturbed Soil Sample
Sample No (S) Details:- One Sample
Dt. of Receipt in the Lab :-08/12/2021

Testing Dt. :- 10/12/2021

LAB JOB NO. ;- R-2112093/005 TEST RESULT
5. No. Parameters Test Method Result Unit
1 Type of Soil Inorganic Clay of Medium Plasticity
(cl)
z Depth form EGL 3.00 m,
As per IS 2720 Part X1
3 Bulk Density { Remoulded ) (RA-2016) 2.41 tim?
( Uncensolidated - Undrained )
4 C, Value of Soll Triaxial Test 3.89 tim?
5 @, Value of Seil 17.6 degree
6 Gross Safe Bearing Capacity 16.59 tim*
Remarki- 1. Tha SBC is calculated based on shear failure criteria. ]
2. The SBC has been computed taking 1m x 1m footing size.
3. The ground water table variation is taken into account while calculating SBC.
4. Sample was submitted by client.
e
Verified by Authorised Signatary
imanshu B Varma W, Avinash (TM )
{ Geotechnical Engineer )
MNala:-
1 Samples Drawn by us, unless otherwise mentioned,
2 Samples may be destroyed | Removed away from Laboratory after Testing, unless otherwise particular request is made.
3 This report in full or part may not be reproduced, published or used for any legal action unless prior permission is secured from
C.E.0, MGTL Raipur, Subject to Raipur Jurisdiction,
4 Although Sile name has been mentioned, MGTL = nol responsible for the actual site conditions,
5 This report pertains to only sample submitted by client & Tested at Raipur Laboratory.
!*i****tpm‘ nF EEMRTﬁ**i***I_
PS. City Road, Near Kushalpur Chowk,

Changorabhata, Ring Road Mo, -01,
Roipur 492013 (C.G)) , Ph. : 7879798500
E-mail : roipur_marshal@ychoo.co.in
raipurmarshal@gmail.com
Website : marshalgeoraipur.com




Standardisation Testing
= & Quality Certification
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T.R. No./ MGTL/ TRR / R-0912213/006

Te,

The Executive Engineer { Civil )
Civil Trans. Dn. CSPTCL

Bhilai -3 (C.G.)

Date:-13M12/2021

Subject - Test result of Soil Sample for the proposed Construction of 220 /132/33 KV 8/s AHIWARA, Distt.- Durg (C.G.)

Your Ref.: Letter No.:- EECICSPTCLAWorks/3055  Bhilai-3  Dtd.:- 10/12/2021
Sample ID Mark :- Pit No.- 03 { Gaintry ],Pepth- 3.00 Mtr,

Dear Sir,

Vide subject and reference cited above, the test resulls report is as follows: -
PARTICULAR OF SAMPLES (S) :-

MNature:- Soil Sample

Sample No.(S) Details:- One sample

Packing/Container ;- Poly Bags

Dt. of Receipt in the Lab:- 09/12/2021

Testi ng Dt. :- 13/12/2021
LAB JOB NO.- R-2112093/006 TEST RESULTS
8. No. [Mame of Test Test Method Results Unit
A) Soil Sample
1 LL, PL & PI As per S 2720 ( PartV )- 1885 (RA-2015) As per table 1 below oy
2 Grain Size Analysis As per 15 : 2720 (Part IV }-1985 (RA-2015) As per table 2 below %
Table -1 ; o :
LAB JOB NO.- R-2112093/008 TEST RESULTS
Sr. No. % of Fines Type of Soll = EL L
% % %
(Cl)
1 75.80 Inerganic Clay of Medium 41.00 17.99 23.01
Plasticity

PS. City Road, Mear Kushalpur Chowk,

* Changorabhota, Ring Road MNe. -01,
Boipur 492013 (C.G.}, Ph. : 7879798900
E-mail : raipur_marshal@yohoo.co.in
raipur.marshal@gmail.com

Website : marshalgeoraipur.com
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SHEET 1 OF 2
T.R.No.!/ MGTL / TRR /| R-0912213/006

To,

The Executive Engineer [ Civil )
Civil Trans. Dn. CSPTCL

Bhilai -3 (C.G.)

Date:-13M1212021

Subject - Test result of Soil Sample for the proposed Construction of 220 [132/33 KV S/s AHIWARA, Distt.- Durg (C.G.)

Your Ref.: Letler No.:- EECICSPTCLAWorks/30565 Bhilai-3  Dtd.:- 10/12/2021
Sample ID Mark :- Pit No.- 03 { Gaintry },Pepth- 3.00 Mtr.

Dear Sir,

Vide subject and reference cited above, the test results report is as follows: -
PARTICULAR OF SAMPLES (5) :-

Mature:- Soil Sample

Sample MNo.(S) Details:- One sampla

Packing/Container ;- Poly Bags

Dt of Receipt in the Lab:- 09/12/2021

LAB JOB NO.- R-2112093/006

Testing Dt. :- 13/12/2021

TEST RESULTS
S No. [Mame of Test Tast Method Results Unit
A) Soll Sample
1 LL, FL & FI As per 1S ; 2720 ( Part V' )- 1885 (RA-2015) As per table 1 below o5
2 Grain Size Analysis As per 15 : 2720 (Part IV )-1985 (RA-2015) As per table 2 balow g4
Table 4 ’ = .
LAB JOB NO.- R-2112093/008 TEST RESULTS
Sr. No. % of Fines Type of Soll - EL =
% % %
(Cl)
1 75.80 Inorganic Clay of Medium 41.00 17.99 23.01
Plasticity

PS. City Road, Near Kusholpur Chowk,

* Changorabhota, Ring Road Me. -01,
Boipur 492013 (C.G.}, Ph. : 7879798900
E-mail : raipur_marshal@yahoo.co.in
raipur.marshal@gmail.com

Website : marshalgeoraipur.com
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150 9001:2015 c&ﬂiﬁEd Blf ’
Standardisation Testing

. & Quality Certification

PRl Directorate

G ypyam-cG-14-0000899

SHEET 2. 0F. 2

Table -2 "
'LAB JOB NO.- R-2112093/008 TEST RESULTS
SIEVE SIZE PERCENTAGE
| Sr. No. WT. RET. % OF WT.RET CUM.WT. z
| (MM) WILREY FINER (% )
[ 10 0.0 0.00 0.00 100.00
2 4.75 24.0 4.80 4.80 85.20
3 2 13.0 2.60 7.40 82.60
4 0.6 62.0 12.40 19.80 80.20
5 0.425 3.0 0.60 20.40 79.60
5] 0.75 19.0 3.80 24.20 75.80
Gravel Coarse Sand Medium Sand Fine Sand Silt & Clay
4.80 2.60 13.00 3,80 75.80

Note :- 1) Soil Sample is expansive in nature.

Authorised Signatory
V. Avinash { TM)

erified by
Himanshu R Yarma

{ Geotechnical Engineer )
Mole:-

1 Samples Drawn by us, unless othenwise mertioned.
§ Samples may be destroyed / Removed away from Laboratory after Testing, unless otherwise particular request is made.
This repert in full or part may not be reproduced, published or used for any legal action uniess prior permission is secured from C.E.Q. M
; E.0. MGTL
Ralpur, Subject to Ralpur Jurisdiction,

4 Although Site Name has been mentioned, MGTL s not responsible for the actual site conditions,
5 This repor pertains to only sample submitted by client & tested at Raipur Laboratary.

*ak4 sk END OF REPORT*####kas

PS. City Road, Near Kushalpur Chowk,
Changorabhata, Ring Road Mo. -01,
Raipur 492013 (C.G.) , Ph. ; 7879798900
E-mail : raipur_marshal@yahoo.co.in
reipur.marshal@gmail.com

Website : marshalgeoraipur.com




